
Ministry of the Environment and Climate Change
Ministère de l’Environnement et de l’Action en matière de

changement climatique

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 8081-9Z4H48

Issue Date: October 20, 2015
The Corporation of the City of London
300 Dufferin Ave
Post Office Box, No. 5035
London, Ontario
N6A 4L9

Site Location: Greenway Water Pollution Control Centre
109 Greenside Avenue
London, County of Middlesex
N6J 2X5

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19
(Environmental Protection Act) for approval of:

Alterations and Extensions to the existing municipal sewage treatment works for the collection, transmission, treatment and
disposal of domestic sewage, from the current Rated Capacity of 152,175 m3/d to a new Rated Capacity of 170,000 m3/d,
consisting of the following:

Proposed Works

Inlet Sewers

- extension of the Westminster sewer to the new Westminister Headworks;
- diversion pipe around Westminster Headworks to the Main Headworks for manual diversion of flows as necessary;

Headworks

Westminster Headworks

- three (3) mechanically cleaned screens (one standby) each having a Peak Flow Rate of 70,000 m3/d;
- two (2) vortex type grit removal units, each having a Peak Flow Rate of 70,000 m3/d, together with two (2) grit pumps
and two (2) grit classifiers;
- de-gritted sewage pipe to 2 Section and 3 Section primary clarifiers;
- de-gritted sewage primary bypass pipe to 2 Section aeration tanks;

Treatment Train

3 Section

- conversion or decommissioning of all existing secondary clarifers;
- three (3) 92 m x 16.5 m x 4.67 m SWD secondary clarifiers, each equipped with sludge and scum removal mechanisms;
- one (1) sludge pumping station with three (3) pumps each rated for 295 L/s at 14.7 m TDH;

Wet Weather Holding Tanks

- three (3) wet weather holding tanks converted from three existing 3 Section secondary clarifiers, with a total storage
volume of 7,805 m3, operating in series in a flow-through mode, receiving primary effluent during a wet weather event,
with overflow discharging to the effluent outfall manhole and the retained wastewater returned to the headworks after the
wet weather event;

CONTENT COPY OF ORIGINAL



Chemical System (Chemically Enhanced Primary Treatment)

- one (1) 27,000 L chemical storage tank;
- three (3) chemical dosing pumps each rated for a flow range of 44 to 447 L/hr at 300 kPa for CEPT coagulant dosing at
the new Westminster Headworks;
- three (3) chemical dosing pumps each rated for a flow range of 44 to 447 L/hr at 300 kPa for CEPT coagulant dosing at
the existing Main Headworks;
- one (1) polymer make-down system and two (2) polymer feed systems, one for 2 Section and one for 3 Section primary
clarifiers, each including two (2) metering pumps;

Waste Activated Sludge Holding Tank

- one (1) 2,370 m3 waste activated sludge holding tank equipped with coarse bubble aeration/mixing system, converted
from an existing 3 Section secondary clarifier;

Sludge Receiving Station

- one (1) sludge receiving station with connections for two (2) tankers to off load sludge, complete with a 60,000 L below
grade storage tank and a sludge transfer pumping station equipped with two (2) sludge transfer pumps each rated for 60
L/s at 30 m TDH;

Sludge Thickening

- three (3) sludge thickening feed pumps, each rated for 30 L/s at 22.1 m TDH;

Sludge Storage Tanks

- demolition of the existing 16.5 m diameter sludge storage tank;

Previous Works

Inlet Sewers

- a 1,200 mm diameter sewer from the east (high level sewer);
- a 1,200 mm diameter sewer from the north (low level sewer);
- a 900 mm diameter sewer from the south;
- a 600 mm diameter forcemain from Berkshire Pumping Station;

Headworks

Main Headworks

- two (2) mechanical rake systems in the high level channels, each with a Peak Flow Rate of 76,650 m3/d;
- two (2) mechanical rake systems in the low level channels, each with a Peak Flow Rate of 68,870 m3/d;
- four (4) raw sewage pumps (one standby) for the low level channels, each Rated at 47,700 m3/d at 15 m TDH and
equipped with VFD;
- two (2) 6.8 m diameter vortex type grit removal units, each with a peak Flow Rate of 227,200 m3/d, together with two
(2) grit pumps and two (2) grit classifiers;
- a 915 mm diameter grit system bypass sewer;

Flow Distribution

- degritted sewage channel with modulated gates to distribute sewage to three treatment trains;

Treatment Trains

CONTENT COPY OF ORIGINAL



1 Section (Average Daily Flow 30,000 m3/d)

- two (2) 33.5 m x 9.1 m x 3 m SWD primary clarifiers, each equipped with sludge and scum removal mechanisms;
- one (1) 28.8 m x 18.6 m x 3 m SWD aeration tank equipped with fine bubble aeration system;
- one (1) 32.3 m x 15.2 m x 3 m SWD aeration tank equipped with fine bubble aeration system;
- one (1) 27.9 m x 18.8 m x 3 m SWD aeration tank equipped with fine bubble aeration system;
- one (1) 36.6 m x 29.9 m x 3 m SWD aeration tank equipped with fine bubble aeration system;
- one (1) 30.5 m dia x 3.35 m SWD secondary clarifier, equipped with sludge and scum removal mechanisms;
- one (1) 29.0 m dia x 3.35 m SWD secondary clarifier, equipped with sludge and scum removal mechanisms;
- two (2) RAS sludge pumping stations, one with two (2) pumps each rated at 145 L/s at 14.0 m T.D.H., and the other
with two (2) pumps each rated at 126 L/s at 4.6 m T.D.H;

2 Section (Average Daily Flow 40,000 m3/d)

- two (2) 36.5 m x 9.1 m x 3 m SWD primary clarifiers, each equipped with sludge and scum removal mechanisms;
- secondary by-pass channel to Wet Weather Holding Tanks;
- one (1) 81.7 m x 38 m x 2.86 m SWD aeration tank equipped with fine bubble aeration system, operating in a two-train
mode;
- one (1) 35.0 m dia x 3.0 m SWD secondary clarifier, equipped with sludge and scum removal mechanisms;
- two (2) 35.2 m x 13 m x 3.6 m SWD secondary clarifiers, each equipped with sludge and scum removal mechanisms;
- one (1) RAS sludge pumping station with two (2) RAS pump each rated at 100 L/s at 7.6 m T.D.H.and three (3) RAS
pumps each rated at 100 L/s at 12.8 m TDH;

3 Section (Average Daily Flow 100,000 m3/d)

- five (5) 35.18 m x 9.14 m x 3.05 SWD primary clarifiers, each equipped with sludge and scum removal mechanisms;
- secondary by-pass channel to Wet Weather Holding Tanks;
- six (6) 140.2 m x 9.14 m x 3.12 m SWD aeration tanks equipped with fine bubble aeration system, operating in a three-
train mode;
- five (5) secondary clarifiers, each equipped with sludge and scum removal mechanisms (to be converted or
decommissioned);
- one (1) sludge pumping station with six (6) pumps (to be decommissioned);

Air Blowers

- three (3) air blowers for 1 Section and 2 Section, each rated at 19,200 m3/h at 50 kPa;
- four (4) air blowers for 3 Section, each rated at 28,890 m3/h at 50 kPa;

Phosphorus Removal

- two (2) 27,720 L and one (1) 24,000 L phosphorus removal chemical storage tanks;
- five (5) chemical dosing pumps (two standby), each rated at 26 L/h;

Disinfection System

- one (1) UV disinfection system, comprising two banks of UV lamps with a Peak Flow Rate of 304,350 m3/d;

Waste Activated Sludge Thickening

- two (2) rotating drum sludge thickeners, each having a capacity of 50 L/s and including flocculation tank and

CONTENT COPY OF ORIGINAL



agitator/mixer;
- two (2) dissolve air floatation and thickening tank system complete with aeration and ancillary equipment for standby to
the rotating drum sludge thickeners;
- polymer system with one (1) bulk storage tank and one (1) make down polymer skid consisting of two (2) feed pumps
(one standby), one (1) application polymer storage tank, one (1) application polymer skid consisting of three (3) feed
pumps (one standby) to the two (2) rotating drum sludge thickeners and the two (2) dissolved air flotation and thickening
units;

Sludge Dewatering

- three (3) centrifuges (one standby) each with a capacity of 20 L/s or 1,760 kg/h whichever is the less, complete with
individual sludge feed pumps and grinders;
- three (3) cake pumps with dual discharge and feed lines to the incinerator or the Bioset reactor;
- one (1) centrate tank and two (2) centrate pumps (one standby) and discharge lines to rotary drum thickeners or sludge
holding tanks;
- polymer system with two (2) bulk polymer tanks, two (2) polymer makedown skids, two (2) makeup polymer storage
tanks and three (3) makeup polymer metering pumps;
- two (2) outdoor lime silos, one (1) lime hopper and conveyors to the cake pump hoppers;

Sludge Storage Tanks

- one (1) 2,184 m3 sludge storage tank equipped with submersible mixer;
- one (1) 1,410 m3 sludge storage tank equipped with submersible mixer;
- one (1) 1,146 m3 sludge storage tank equipped with submersible mixer (to be demolished);

Sludge Incinerator

- one (1) fluidized bed sludge incineration system having a capacity 2,695 kg/h dry solids complete with venturi scrubber
and polymer solution dispenser auxiliary equipment;

Ash Handling

- two (2) 150 mm dia forcemains to divert the existing ash slurry forcemain to the geotube lay-down area;
- seven (7) 12 m x 20 m concrete containment bays to provide a lay-down area for the geotube containers, with an
intercepting drainage ditch and pipe to collect and discharge filtrate to the collection sump;
- one (1) truck wheel wash station with drain pipe to the collection sump;
- a collection sump equipped with two (2) submersible pumps (duplex operation) and a discharge forcemain to Section 3
aeration tanks;

Backup Sludge Stabilization (The Bioset Process)

- a 1.2 m diameter x 9.1 m long reactor to receive the mixture from the cake pumps and discharged after one hour reaction
time into a truck or roll-on container to be transported off-site;

including all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for the
proper operation of the aforementioned sewage works,

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Approval" means this entire document and any schedules attached to it, and the application;

"Average Daily Flow" means the cumulative total sewage flow to the sewage works during a calendar year divided by the
number of days during which sewage was flowing to the sewage works that year;

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered sample and

CONTENT COPY OF ORIGINAL



includes carbonaceous and nitrogenous oxygen demand;

"By-pass" means diversion of sewage around one or more unit processes within the Sewage Treatment Plant with the
diverted sewage flows being returned to the Sewage Treatment Plant treatment train upstream of the Final Effluent
sampling location, and discharging to the environment through the Sewage Treatment Plant outfall;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an unfiltered
sample;

"Daily Concentration" means the concentration of a contaminant in the effluent discharged over any single day, as
measured by a composite or grab sample, whichever is required;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of Part II.1 of the
EPA;

"E. coli" refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees Celsius;

"Emergency Situation" means a structural, mechanical or electrical failure that causes a temporary reduction in the capacity
of the Sewage Treatment Plant or an unforeseen flow condition that may result in:

a) danger to the health or safety of any person; or,
b) injury or damage to any property, or serious risk of injury or damage to any property; or
c) treatment process biomass washout.

"Equivalent Equipment" means a substituted equipment or like-for-like equipment that meets the required quality and
performance standards of a named equipment;